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No./ Document number
0627108920

Cédigo cliente/ Customer D Pedido No./ Sales order Orden de compra/ Purchase order
232500 0603334526 6933
Cliente/ Customer Remision/ Delivery
PLASA ANAHUAC Y CIAS. SA.DEC.V. 0627108920
AV. VALLE DE LAS ALAMEDAS 66 SN. FCO.
TULTITLAN, EDO. DE MEXICO
99699
Medio de Transporte/ Means of transportation
Camidn
Descripcion de mercaderias/ Goods description
RFR
Datos Generales / General Data
No. Rollo/Coil | ColadafHeat |Recubrimiento/ PesoMWeight Espesor/ Ancho/Width Largo/Length Capa/Thickness
id. Ceating Thickness mm
/in
kg b in mm m it oz/ft2 g/m2
779137-000 98452 N/A 6355 14010 1.1970.0469 48.11 1221.99 0 N/A N/A N/A
Datos Generales / General Data
No. Rollo/Coil | Colada/Heat TS/ST (1) | No. Parte/Part Descripcién/Description Norma de Grado/Grade
id. Calidad/Quality|
Norm
779137-000 98452 N/A N/A N/A SAE1008 N/A

1. TS: Tratamiento superficial, Aceitado, Sellado / ST Superficial reatment, Oiled, Stenciled,efc

4. RB: Rockwell B

2, LE: Limite elastico f YP: Yield Point
5. LI/LL Limite Inferior / Lower Limit

3. RT: Resislencia a |a tension f TS: Tensile Stranght
6. LS/UL Limite Superior f Upper Limit

QObservaciones / Comments
N/A

Ci/iD#

Cerlificamos que el material aqui descrio ha sido insp
de ura con i ios en cor

¥y y por personal
ia con la nomma aniba descrita.

independiente del area

We here cerlify that 1he malerial described in here has. been tested and inspected by authorized personal indpendent from

the manufacturing department with y results in

wilh requirements of the abave specification

Firma / Signature

%.

Weu”

Ing. Antonio Mani
Temium Labs

Dana 1 ~f %
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Calidad del Acero / Steel Quality {Anélisis Quimico/Chemical Analysis)

No. Rollo/Coil | Colada/ C Mn P S Al
id. Heat

779137-000 98452 0.070 | 0.200 | 0.013 | 0.009 | 0.044

1. TS: Tratamiento superficial, Aceitado, Sellads / ST. Superficia! treatment, Qiled, Stenciled,etc

4. RB: Rockwell B

2. LE: Limite elastico ! YP: Yield Point 3. RT: Resistencia a |a tension / TS: Tensile Strenght
5. LI/LL Limita inferior f Lower Limit 6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

ClL/ID#

N/A,

Firma / Signature

Cetificamos que el material aqui descrito ha sido inspeccionade y ensayado por personal aulorizade indeperiente del drea ’
% : ’Jofm.,

de manufaclura con resyltacos satisfactorios en concordancia con la nomma amiba descrita.

Ve here certify that the malerial described in here has been tesled and i
the manufaciuring depariment with satisfactory results in accordance with requiremenls of the above specification

indpendent from

Ing. Antonio Mani
Temium Labs

Dana 3 AF %




